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Notes -
1.

2. Any discrepancy found in the test report may
date of issue of test. ' e

for GE CTL, WC

The test results listed pertain to the sample tested and applicable parameters.

be communicated within 15 days from the

a.
test report, after which they shall

Remanants of sample tested may b

be disposed off.

4. The test report or any part thereof should not be produce

purposes without prior permission of

e collected within 90 days from the date of issue of

d as an evidence for any legal

GE CTL, Western Command.



